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QUALITY MANAGEMENT SYSTEM
CERTIFICATE OF CONFORMITY
Registration N‘O‘:‘ 06718(020514R0M
This is to certxfy that the Quality Management System of:

Cangzhmx Shangdu Sealing Material Co.,Ltd.

Address: Hejian Shucheng Industrial Zone, Cangzhou City, Hebei vaum
Unified Social Credit Code: S11309845615556083 Posteode: 062450

has been iound to conform to Quality Management

- System Standard: . '
GB/T19001-2016/ISO 9001: 2015
This certificate is valid only to quality Management
System certification
related to the following pmduct(s)/service(s_):

Production of Asbestos Ri ber S eet, Induisti I Rubber Sheeta d
?{)!vtetmﬂuoroefhylen Packmg /*c’t?m;{/’

The fiegt suidaeilianos * The secand sutveiance
audits kigo pasts L audiis logopuste

Certified organizations within the validity period of the certificate surveillance audit at least once a
year, and supervision of qualified audit logo paste on the corresponding position, the certificate is valid,
This certificate can be found in CNCA website (www.cnea.gov.cn) or check Hengbiao website
{www ch‘cnm enl.

BEIJING HENGB!AQ QUAL!X Y CER ?ﬁiﬁﬁ?iﬁﬁ (':0‘,1.1“53
6 HuayuanRd Buﬂdmgz om3§38, ian Beijing ’

General Manager:
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MANAGEMENT SYSTEM |
CNAS COB7-M
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ZHEJIANG KAILI RUBBER CO.,LTD.

Technical sheet - Texuuueckulh nucr

Date of Manufacturing: January 2024 [lara usrotosnesus; Arpape 2024
Fabric specification EP-200 Crneundukayus Teanm EP-200
Fabric : Polyester (EP) Twn TRaHu K Mormacrep (EP)
=0 s%ructure: CTpyKTypa TRaHM:"
Warp Polyester (E) Cewosa MNonwacrep (E)
Cloth (plesys) Polyvami Ixaks (cnneTesue) o
Operating temperature - 45°C + 80°C Temneparypa skCrnyaTauun - 45°C + 80°C
Bending Thickness {mm /Py 1.1 Tonumna cruba (Mm/P) & 14
MPONHOCTE Ha Pa3Pbia PRIUHOBBIX
Cover rubber tensiie strength, MPA 15 Obknaack, Mlla 15
Strength index {N / mm}): Mokasarens npoanocty (N/mm)
2ply 400 2¢cnon 400
3ply 800 3cnos 800
4ply 800 4cnos 800
5ply 1000 Scnoes 1000
Bply 1200 Scnoes 1200
7ply 1400 7enoes 1400
Bply 1600 8cnoes 1600
Hardness ShoreA &0 Taeppocts, equnuis no opy A 80
The Elongation in warp direction in =10% OTHOCHTENLHOS YANMHEHIS NO =10%
strain 10% of tensile strength: ocHoBe nipy Harpyske 10%
HOMWHANLHOR NPONHOCTH 00palya
ALNOLSHIAL Me. Donse:
Fabric with fabric adhesive: N/mm [pOMHOCTL CBSHIN MEXAY CNOAMK 3.5 Himm
3.5(+7-05) TKAHE € TKAHBIO! (+/~-0,8}
Rubber with fabric adhesive: N/mm TTDOMHOCTS CBR3M MENIY CROAMY 4.5 Himm
4.5(+ f- 0,5} DE3NHA C TKaHbKL. {+/-0,5)
Tensile strength for every ply: N/mm Mpenen NpoMHOCTH Ha paspeis 4na 200G Hivm
200(+ /- 0.5} KEDKAOFO CNog. {(+/-0,5)
Products are made according o the technical documentation and

~checksd by technical contrdl of enterprises in accordance with GOST
20-85

FIPORYKUMR NPONIBE/IENE (10 TOXAMBLRONR AUKYMERTALMY U
NPOBEPEHE TEXHUUBCKUM KOHTRONEM NESANPUATUR § COOTBATCTBIM C

FOCT 20-85. DAV i
P "‘/g y, s
Producer: % j 4 A §
{ipoussogurens: 5 it
B 1L 97 BB 1 P

(signature and stamp) {ZHEJTANG KAILL RUBEER COLLTD.

/ {nofnmcs ¥ nevats)




Quality Management System
Certificate

Certificate No.: 37822Q12891R0S

Certify that
Zhejiang Kaili Rubber Co., Ltd.

Unified social credit Code: 913310235517924895
Add.: No. 29. Dongan Road. Hongsan Industrial Function Zone, Sanhe Town, Tiantai County, Taizhou City,
Zhejiang Province  Zip Code: 317200

The management system is in conformity with standard

- GB/T19001-2016 / 1509001:2015

SCOPE OF CERTIFICATION

&

Certified since: August.4,2022 Valid from: July?ﬁ?’,ﬁﬂi&sm -
Date of expiry at most: August.3,2025 2 criS)

This certificate shall be maintained by regular surveillance audit. The validity of the
certificate is subject to the scamming result of the QR code of the certificate; The information
of the certificate ean be available in hip:/fwww.cnca.gov.cn, the website of CNCA,and in
owr website htip:/hwww.enesc.com.en,

FEAT

EREU

FREE

MANAGEMENT SYSTEM
CNAS C258-M

Euroswiss Certification Co., Ltd.
Room 1201, Unit 2, Building 1, Around Business Center, Yingfeng, Xiaoshan, Hangzhou, PR.C.



SWERERAANERAT 0
NINGBO RUIFENG SEALING MATERIALS CO.,.LTD

KUANGYAN TOWN,CIX1
CITY,

NINGBO,CHINA 315333
TEL:86-574-63531211

QUALITY PASSPORT/
NACTIOPT KAHECTBA

Date/[lata :15% May 2023 /15 mas 2023
Product/Tlpoaykuns : Dust Free Asbestos Braided Square Packing (AS} 450°C/
Hafupka acbecToRAs KBAJPATHOIO TIETEHAL Gecnsutesas (AC) 450°C

1. Characteristics: Square, braided, pressurized
(XapakreprcTKY: KBaAPaTHAS, CATBHUKOBAL, TUIET s

¥ s 2,
®/ 4

Jup B I}

N i \ iy %\

lER: N

% .

V" :

2. Sizes, mmu: 3/4/5/6/8/10/12/14/16/18/20/22/24/25/26/28/30/
(Pazmepst, MM 3/4/5/6/8/10/12/14/16/18/20/22/24123512

3
Characteristics Accepted values Tests results
(XapakrepucTHiH) (Honycrumeie sHagenns) | (Pesynerars nusMepenni)
Thickness, g/cm® 1.5-1.6 1.5-1.6
(TlnotroCTs, rfem3)
Temperature, °C 70-450 70-450
(Temnieparypa, ° C)
PH of environment . © 5-14 5-14
(PH cpenni) B
Gliding velocity, m/s 0-2 0-2
(CKOPOCTE CKOJbIKEHNA), M/C”
Centrifugal pumps Mpa, 1-5 1-5
{(Uentpobexusre nacocs Mlla)
Loss of ignition % , (moTepH npx 22-27 <24
NpORATHBAHIAY0)

Products are made according to the technical documentation of NINGBO RUIFENG SEALING MATERIALS CO,, LTD.
Checked by technical control of enterprises in accordance with GOST 1779-83.

Application: used for filling of packing rooms for sealing of flexible and non flexible joining of different machines and
devices.

This product isn't reinforced with steel wire.

Used environment: neutral and aggressive liquid and gaseous medium, ammonia liquid and gaseous.

TIponyxias NpOM3BEACHA 10 TexmHdeckoll foxymentamms NINGBO RUIFENG SEALING MATERIALS CO.LTD.
TIposepena TexHIUECKUM KOHTpPONEM npeanpustus B cootsercrsun ¢ [OCT 1779-83,

TIprMeHeHHe; HCHOMB3YETCH AN JAMONMHEHHA CRIBRHKOBEIX KAMED ¢ UENBI0 FEPMETUSALHH TIOABHKHBIX ¥ HETIOBHKHBIX
COCAMHEHHH PATHBIX MALIMA ¥ ANINApATOB.

JlaHHas npoayKUMA HE YCHIIEHA METALIHYECKOH NPOBOOKOR.

Cpesa MCNoNs30BaHHA: HEUTPATLHAR 1 BIPECCHBHASR KHIKAA H ra3000pasuas cpesia , aMMUaK MHIxHH u ra3000pasnnii.

}\
ol mﬁ@mﬁ% .
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TR I FEEHMRAR A
NINGBO RUIFENG SEALING MATERIALS CO.,LTD

KUANGY AN TOWN,CIXI
CITY,

NINGBO,CHINA 315333
TEL:86-574-63531211

QUALITY CONTROL REPORT/ OTHET O KOHTPOJIE KAYECTBA

Product/Ilponyxims :  Asbestos twisted rope dust free (SHAON) 450°C '
AcGecrosnlit twietensti wHyp Gecnsuiesol (TAGER

1. Characteristics: circular, twisted
(XapaKTepUCTHKU: KPYTIBIH, KPy4eHbIH)

P2

. Sizes, mm: 6/8/10/12/14/16/20/22
(Pazmepsl, Mm: 6/8/10/12/14/16/20/22)

(98

. Information on products testing:
(UrdopManus 0 NPOBEASHHBIX UCIBITAHUAX POILYKLMH)

Characteristics Accepted values Tests results
(XapakTepucTHKH) (Jomnyctumsie (Pesynprath!
3HAYECHHUA) M3MEpEHHH)
Moisture, % 3~5 ' 35
(BriasxuocTs, %)
Asbestos content, % 70~90 70
(Conepxanue acbecta, %)
Working temperature, °C 400 400
(Pa6ouas temmeparypa, °C)
Density g/cm3 0.6~0.8 0.6~0.8
IlnoTHOCTH I/CM3
Viscose content % 10-30 30
Copnepsxanue BUCKO35! %o
Loss of Ignition % 19.1-24 24
[Totepu npu IpoKaTUBaHuK %

Application: used as heat-resistant, heat insulant and sealant in different technical fields in working surrounding
of gas, steam, water and oil

[lpuMeHenTe: HCTIOML3YETCS B KAYECTRBE TEPMOCTORKOIO, TETIOM3ONATMOHHOTO 1 YIIOTHHTEMBHOrO
MaTepuana B pasibIx oGnacTaxX TeXHUKM B pabouMX CpeNiax rasa, napa, BOALL M Macna

This product is not reinforced with metallic wire

JlamHas npoyKUMA He yCHIIEHA MCTATHYCCKOH TpoBonokoi
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